BBCO Wastewater Pretreatment
25 Omega Dr.
Williston, VT 05459
D&K Project No. 530759
ADDENDUM NO. 2

February 17, 2026 Page 1 of 5

TO: PROSPECTIVE BIDDERS

FROM: DuBois & King, Inc.
6 Green Tree Dr.
South Burlington, VT 05403

This Addendum forms part of the Contract Documents and modifies the original Bidding Documents dated
January 30, 2026. NOTE: Contractor to Acknowledge receipt of this Addendum in the space provided
on Page 1 of the Bid Form. Failure to do so may subject the Bidder to disqualification.

. ADDITIONAL INFORMATION OR CLARIFICATION

Note that some questions are paraphrased based on emails received to date:

1.

Is the purchase of the generator and transfer switch in the electrical scope?
[...]
10 Monitor the pH of the solution to ensure that it is within the recommended range.
11 Turn on the air scour unit for 20-30 minutes to mix chemicals.
12 Turn off the air scour unit and allow the system to remain idle for at least 6 hours of membrane soak time - typically until the membrane
surface is close to white.
13 Drain the cleaning solution from the membrane tank to waste or to sludge thickening and rinse the tank thoroughly with clean water.
14 Return the mixed liquor to the membrane tank.
15 Turn on the air scour unit.
16 Return system to auto mode with permeate flow set to 25% of normal flow.
17 Gradually increase the permeate pump flow in 25% increments every 2 hours until full design flow is reached.
18 Return the system to normal operation.

Operating Guidelines:

During permeation:
TMP should not exceed -400 mbar (-6 psi)
The maximum TMP for the membrane should never exceed -600 mbar (-8 psi)
During CIP:
TMP should not exceed 300 mbar (4.5 psi)
Permeate Design Flux:
20 Imh
Backpulse Design Flux:
15-25 Imh

Air scour
Air flow from the base of the cassette should be visually checked on a daily basis to ensure that sufficient air is provided to scour the
membranes. Maximum recommended airflow is 0.6 m3/h per m2 of cassette capacity.



Appendix 2

Process Monitoring

Minimum recommended checks. Final monitoring schedule to be approved by plant operator.

Equalization Tank

If aerated, check that there is adequate mixing within the EQ tank.

Mixed Liquor Suspended Solids

Check that the Return Activated Sludge (RAS) stream between the BioReactor and the membrane
tank has a healthy medium brown color.

The design MLSS concentration should be in the range 6-12 g/L.

(MLSS) When the MLSS concentration reaches the upper bound, approximately 33% of the mixed liquor
should be discharged/removed as Waste Activated Sludge (WAS) for offsite or onsite disposal.
Permeate Turbidity is monitored by inspecting the water quality in the permeate tank. The water
Turbidity should be clear with a turbidity of <1 NTU. Sample with a hand-held turbidity meter or visual

inspection.

Dissolved Oxygen (DO)

In a healthy biological treatment system, the DO should always be aerobic (> 2 mg/L) and may be
checked with a hand-held probe.

pH & Alkalinity

Check pH to ensure BioReactor is operating in a healthy range (6.5-7.5) & that there is sufficient
alkalinity to buffer pH swings (typically >150 mg/L)

Temperature

Check temperature in Equalization, the Bioreactor(s) and the Membrane Tank to ensure all
operations are within the acceptable range.

Influent & Effluent COD

Chemical Oxygen Demand (COD), is the value of all chemicals in the wastewater that can be
oxidized, in mg/L, and may be used to estimate the bio-degradable (BOD;) strength of the influent
wastewater and treated effluent.

Influent & Effluent BODg

A measure of the oxygen required by the bacteria in the activated sludge to digest the organic load
in the wastewater, as measured over a 5-day period.

Influent & Effluent TSS

Total Suspended Solids (TSS) is used to assess the strength of the influent and the quality of the
effluent, in mg/L

Backpulse or Clean-in-Place
(CIP) tank

The backpulse/CIP tank should be drained and dosed with 500 ml of sodium hypochlorite (5-6%
strength) to prevent algae growth on a weekly basis.

Nutrient Balance

In addition to food (the organic fraction of the influent) and oxygen, a healthy biomass requires
certain quantities of nutritional inorganic materials, such as nitrogen (N) and phosphorus (P).
Although sewage and many other wastewaters are generally assumed to contain all nutritive
substances needed for cell growth, N, P, and other inorganic elements may need to be
supplemented for effective treatment of industrial wastewater:

a. The typical nutrient condition is C:N:P = 100:5:1.

b. The condition is also greatly affected by the operating condition of the activated sludge process
such as mean cell residence time (MCRT) and solid retention time (SRT, 6¢).

BOD balance

When the BOD load is below design parameters, supplemental carbon addition maybe required to
ensure a healthy F:M ratio is maintained. For a Conventional Activated Sludge (CAS) system in a
MBR configuration, a typical range for F:M is 0.08 to 0.15.

* Depending on variability of the load, during setup it is recommended to have daily checks of all parameters to establish a
correct baseline for parameters not checked on site.




Mechanical Equipment

Raw WW pre-treatment

Inspect all pre-treatment processes and equipment to ensure effective operation.

Piping & Valves

Inspect all pipe & valve couplings to ensure that they are tight and that there are no leaks. Itis
particularly important to ensure that no air is allowed to leak into the permeate suction lines.

Permeate Flow (Q)

The system is designed to permeate treated water at a pumped flow rate of (Q) USgpm or L/min.
The permeate pump flow should be in the range of (Q) USgpm. Check flow 5 min. before & 5 min.
after back-pulse (if enabled).

It is recommended to keep a log of permeability to develop a membrane cleaning schedule.

Backpulse flow

Backpulse flow (if enabled) should be 50-60% of Q, the permeate flow rate. Check flow 30 sec.
after start of backpulse.

Membrane Air Scour

Check bubble pattern to ensure proper mixing. If an airflow meter is installed, check to ensure
airflow does not exceed maximum recommended value.

Process Aeration

Aeration is installed in the bioreactor. The bubble pattern should be inspected to ensure the unit is
functioning and providing mixing and air supply to the system.

Return Activated Sludge (RAS)
Flow

The system is designed to operate with a continuous recycle of mixed liquor between the
bioreactor and membrane tanks. The overflow of the membrane tank should be visually inspected
to ensure that the feed-forward pump is providing adequate mixed liquor recirculation and that the
RAS has the right color (brown).

Motorized ball valves (if
installed)

During the permeate cycle, the respective motorized ball valves will move between the open &
closed positions as part of the sequence. Each should be observed to check operation.

Instrumentation & Controls

Level Sensors

Check that all level sensors are operational and free from any obstructions.

Transmembrane Pressure
(TMP)

TMP should not exceed -400 mbar (-6 psi) during permeation (filtration) or +300 mbar (4.5 psi)
during backpulse or CIP. Check TMP 5 minutes before backpulse, as well as 30 seconds after start
of backpulse and again 5 minutes later (if enabled). Note TMP and corresponding flow rate in
operations log.




pH Adjustment

Nutritional Balance

Activated Sludge Seed

Membrane Cleaning

Appendix 3

Chemicals & Reagents

Sodium Hydroxide (NaOH)
Sulfuric Acid (H,SO,)
Hydrochloric Acid (HCI)
Nitric Acid (HNO;)
Phosphoric Acid (H;PO,)

Mass per Day
Nitrogen 5% of the daily mass loading of Carbon
Phosphorus 1% of the daily mass loading of Carbon
Carbon supplements If the carbon fraction of the raw wastewater is reduced, additional food

will be required to maintain a healthy biomass. Carbon augmentation may
be required (e.g. Molasses, Dog food, Waste food products). Before using
any carbon supplements, check with your third-party biology supplier if the
supplement is compatible with the supplied biology.

Seed sludge sourced from an existing wastewater treatment plant.
Third party packaged starters.

Sodium Hypochlorite (NaOCI)
Citric Acid (C¢HgO;) — purchased as a powder



Pre-treatment

Appendix 4

Pre- & Post-treatment Processes

Parameter

Issue

Pre-treatment Options

Suspended Solids (SS)

Non- or marginally-biodegradable and/or harmful suspended solids
may reduce the efficiency of the treatment process and/or damage
the membranes and/or other mechanical equipment or
instrumentation.

Side-streaming of recyclable solids,
primary settlers, in-line strainers,
screens, grinder/chopper pumps.

Fats, Oil & Grease (FOG)

FOG may inhibit the biological efficiency of the aerobic digestion
process and/or reduce the effective permeability of the MBR
membranes.

Grease traps, primary treatment tank
skimmers.

The aerobic digestion process functions optimally within a pH range

Manual or automatic pH

pH of 6.5 to 7.5, the biomass may be inhibited at pH levels outside the |[measurement coupled with acid &
range. base reagent dosing equipment.
The biomass digests organic material optimally in the range or 10- Pre-treatment balancing tanks with
30°C. Biomass efficiency declines significantly below 10°C or above |sufficient residence time to allow
35°C. Membrane permeability declines significantly below 15°C. high temperature influent to cool to
Temperature

Many of the materials of construction in the mechanical equipment,
including the membranes, may be harmed or destroyed at
temperatures above 40°C.

a level below 35°C.

Post-treatment

Parameter

Issue

Post-treatment Options

Waste sludge

The biological digestion process generates a waste product, typically
dead cell matter and non-biodegradable solids, at a rate of 70-100%
the mass of influent BODs. On a daily or campaign basis, Waste
Activated Sludge (WAS) must be removed from the system in order
to maintain a Mixed Liquor Suspended Solids (MLSS) concentration
within the target operation range, typically from 6-12 g/L.

Sludge thickeners to increase the
sludge concentration from 1.5% to
over 5%, filter presses, screw presses,
drainage tubes.

Effluent polishing

In an advanced MBR process, the ultra-or micro-filtration
membranes will remove SS larger than the membrane pore size,
typically 0.05-0.4 um, but may not remove very fine colloidal solids,
dissolved solids or molecules, including alcohols and other soluble
organics.

Nano-filtration, reverse osmosis,
electro-dialysis, carbon adsorption.

Disinfection

The membranes used in the MBR process have a pore size that is
typically 100x smaller than bacteria. However, the membranes will
not prevent the passage of viruses unless they are removed
coincident with host bacteria.

Oxidation (chlorine, bromine, ozone,
peroxide), ultra-violet radiation,
reverse osmosis.




FITTING TYPE
- TK301-1 1-1/2" SOC
DP302 |DP301 TK301-2 1-1/2" SOC
WJ b TK301-3 1-1/2" soC
| TK301-4 2" FPT
| TK301-5 2" SOC
p3k(l)l1C TK301-6 2" SOC
/ TK301-7 2" SOC
7 TO TK201>
— 1,
pHs301 / 7 2" PVC
/ BV305
1/2" PVC /
m SCR301
BV302
z 2 -
w 8 <
S S N LIT301
1 2 S
T N
INFLUENT WASTEWATER V 3 - <FR0M TK101
12,500 GPD o S
S 2" PVC
3
XV301

TK301

oooooo

NOTE: -AERATOR PIPE TO TERMINATE IN CLIENT SUPPLIED TANK VENTS.

-ALL TANKS TO BE VENTED TO ATMOSPHERE.
-ALL PUMPS TO BE INSTALLED ON SLIDE RAILS.

@ ENEREAU"

ENEREAU SYSTEMS GROUP INC.

PROPRIETARY INFORMATION MAY NOT BE
REPRODUCED OR DIVULGED
WITHOUT PRIOR WRITTEN CONSENT OF
ENEREAU SYSTEMS GROUP INC.

DO NOT SCALE DRAWING.

BURLINGTON BEER CO.

PROJECT: ESP22031

DRAWING #: P-001

P&ID: EQUALIZATION TANK

DATE:

25-10-23

DRAWN BY:

YvP

REV03

CHECKED BY:

CH




FITTING TYPE

TK201-1 2" SOC

LS202
LS201
FROM TK101 >
— TO TK202 >
4" PVC
>
FROM SCR301> 2"PVC
2" PVC
—@ 1
—@
XV201
P201
TK201
NOTE: -ALL TANKS TO BE VENTED TO ATMOSPHERE.
-PUMP TO BE INSTALLED ON SLIDE RAILS.
PROJECT: ESP22031
e BURLINGTON BEER CO. :
ENEREA PROPRIETARY INFORMATION MAY NOT BE DRAWING #: P-002
REPRODUCED OR DIVULGED
WITHOUT PRIOR WRITTEN CONSENT OF DATE: 25-10-23
ENEREAU SYSTEMS GROUP INC. P&ID: FEED FORWARD TANK _
DO NOT SCALE DRAWING. DRAWN BY: YvP
REV03 CHECKED BY: CH

ENEREAU SYSTEMS GROUP INC.




FROM P201>

2" PVC

TK202

FITTING TYPE
TK202-1  |3"FPT

TO TK101 >

3"PVC

(AIR)

3" PVC

TO WASTE SLUDGE TANK>

>

—1

BV201 2" PVC

NOTE: -AERATOR PIPE TO TERMINATE IN CLIENT SUPPLIED TANK VENTS.
-ALL TANKS TO BE VENTED TO ATMOSPHERE.

@ ENEREAU"

ENEREAU SYSTEMS GROUP INC.

PROPRIETARY INFORMATION MAY NOT BE
REPRODUCED OR DIVULGED
WITHOUT PRIOR WRITTEN CONSENT OF
ENEREAU SYSTEMS GROUP INC.

DO NOT SCALE DRAWING.

BURLINGTON BEER CO.

PROJECT: ESP22031

DRAWING #: P-003

REV03

P&ID: BIOREACTOR AT 21029
DRAWN BY: YvP
CHECKED BY: CH




FITTING | TYPE
TO P101/FROM P102
TK101-1 3" SOC
<FROM AB107 TK101-2 4" FLANGE
TK101-3 2" FPT
S N
= N
-U =
< O
o O
<
o
M
@
TO TK301 >
FROM TK202 3 >
2" PVC
3" Py d m . J TO TK201 >
BV105
— @ 5 4" PVC
20
Z
M
O
b,
o
T
w)
T
O
D
M
MM101
TK101
- ESP22031
™ BURLINGTON BEER CO. PROJECT:
ENEREAU PROPRIETARY INFORMATION MAY NOT BE DRAWING #: P-004
REPRODUCED OR DIVULGED o s
WITHOUT PRIOR WRITTEN CONSENT OF : 10-
ENEREAU SYSTEMS GROUP INC. P&ID: MEMBRANE TANK
DO NOT SCALE DRAWING. DRAWN BY: YvP
ENEREAU SYSTEMS GROUP INC. REV03 CHECKED BY: CH




FITTING

TYPE

TK102-1

2" FPT

AB101 1" PVC
¢
N 2 PRV101 AV102
N
0O N
U 1
< =
S N
-
1/2" PVC S
s }—| (] }—
S101 BV104
1-1/2" PVC 1-1/2" PVC
y g
AV101 BV101
P101
 / § BV102
§ BV103 v A TREATED EFFLUENT>
D >
2" PVC
TO MM101>
TO/FROM MM101 7
XV101 |
P102 zﬁ P103 ?E
. —
TK102
PROJECT: ESP22031
Th BURLINGTON BEER CO.
ENEREAU PROPRIETARY INFORMATION MAY NOT BE DRAWING #: P-005
REPRODUCED OR DIVULGED
WITHOUT PRIOR WRITTEN CONSENT OF DATE: 25-10-23
ENEREAU SYSTEMS GROUP INC. P&ID: PERMEATE SKID
DO NOT SCALE DRAWING. DRAWN BY: YvP
ENEREAU SYSTEMS GROUP INC. REV03 CHECKED BY: CH




LEGEND

FLOW INDICATOR TRANSMITTER

PRESSURE INDICATOR TRANSMITTER

LEVEL SENSOR

LEVEL INDICATOR TRANSMITTER

()
()

PRESSURE GAUGE

pH PROBE
SCREEN FLOAT
pHS pH SENSOR BALL VALVE

ko

AUTOMATED VALVE

BALL FLOAT VALVE

i ReR e @®OE

PRESSURE RELIEF VALVE

CHECK VALVE
@ PUMP | s | SILENCER
uv uv MEMBRANE MODULE

=%

AIR SCOUR BLOWER

HOSE

ENEREAU SCOPE

CLIENT SCOPE

@ ENEREAU"

ENEREAU SYSTEMS GROUP INC.

PROPRIETARY INFORMATION MAY NOT BE

BURLINGTON BEER CO.

PROJECT:

ESP22031

DRAWING #:

P-006

REPRODUCED OR DIVULGED
WITHOUT PRIOR WRITTEN CONSENT OF
ENEREAU SYSTEMS GROUP INC.

DO NOT SCALE DRAWING.

P&ID: LEGEND

DATE:

25-10-23

DRAWN BY:

YvP

REV03

CHECKED BY:

CH




Product Data Sheet
May 2017
LIQ-PDS-1056

Rosemount 1056 Dual Channel Transmitter

ROSEMOUNT Analytical

Multi-parameter Transmitter for Liquid Analysis

The Rosemount 1056 Dual Channel Transmitter displays up to two independent liquid analytical measurements. HART and Profibus
DP digital communication options allow for connection to HART hosts and Profibus networks. Start-up and installation of the 1056 is

easy by using Quick Start Programming.

ROSEMOUNT EMERSON.



Rosemount 1056 Dual Channel Transmitter

May 2017

Overview

01:5.120A |
020 8.880A |

T2 24,700

Independent Dual Input Measurements

m Expandable to two channels of liquid analytical
measurements: pH/ORP, Conductivity, Free Chlorine, Total
Chlorine, Dissolved Oxygen, Ozone, and Turbidity.

m Modular boards with auto-recognition of sensor board.

m large, easy to read, user customizable display of dual
measurements in addition to diagnostic and temperature
readings.

Reduced Installation and Maintenance Time

m Shorter installation times using Quick Start programming at
initial install or after factory reset.

m Effortlessly connect with PLCs and DCS' by choosing the HART
or Profibus DP communication options.

m Display measurements, configure alarms, and conduct
maintenance with a simple to use local operator interface.

m Efficiently manage your devices using intuitive device
dashboards on AMS/475 Communicators.

Accurate, Linear and Reliable Measurements of
Analytical Sensors

m Faster calibration of pH sensors using auto pH Buffer solution
detection.

m Linear conductivity measurements with on-board
concentration curves for common acids and bases.

m Built-in features to easily display accurate amperometric and
turbidity measurements.

Contents

Overview ....

1056 Dual Channel Transmitter ...........covoo....

Specifications

Product Certifications ........ccovviiiiinniiiinnn.. 6

Dimensional Drawings ........covviiieennnnennnn.. 7

www.Emerson.com/RosemountLiquidAnalysis


http://www.emerson.com/en-us/automation/measurement-instrumentation/liquid-analysis?utm_source=emrsn_us-mchnl&utm_medium=vtye&utm_content=rmt_q&utm_campaign=17grmtq-analysis01

May 2017